
Prepared for: 
 

COLORADO DEPARTMENT OF 
PUBLIC HEALTH AND ENVIRONMENT/ 
WATER QUALITY CONTROL DIVISION 

 
and 
 

YAMPA RIVER BASIN PARTNERSHIP 
 
 
 
 
 
 
 
 
 
 

YAMPA BASIN WATERSHED PLAN 
 
 
 
 
 
 

May 2002 
 
 
 
 
 
 
 
 
 
 
 

Prepared by: 
 

MONTGOMERY WATSON HARZA 
1475 Pine Grove Road, Suite 109 

P.O. Box 774018 
Steamboat Springs, Colorado 80477 

(970) 879-6260 
 



May 2002 Yampa Basin Watershed Plan ◆  TOC - i 

 
 

Montgomery Watson Harza * P.O. Box 774018 * Steamboat Springs, CO 80477 * (970) 879-6260 
 

J:/180 Yampa 208/Reports/Final/208 Plan Final 
05/20/02 jmr 

TABLE OF CONTENTS 
 
Section No. Page No. 
EXECUTIVE SUMMARY ......................................................................................................................ES-1 
[...]
cooperative projects.  Information pertaining to permitted wastewater treatment facilities and water 
supplies in the Yampa Basin are included in Appendix  J and Appendix K, respectively.  
 
5.2  POINT SOURCE DISCHARGE 
 
A point source discharge can be defined as discharge of water from a discernible, confined, and 
discrete conveyance, such as a pipe, ditch, channel or conduit, from which pollutants are, or may be 
discharged. Point sources do not include irrigation return flows. Point sources within the watershed 
come from three types of sources, which are permitted by the WQCD under the CDPS. These 
sources are Municipal Dischargers, Industrial Dischargers, and Construction Activities.  These are 
briefly described in the following subsections. 
 
5.2.1 Municipal Dischargers 
 
Municipal wastewater dischargers include both public and private dischargers that treat domestic and 
commercial wastewater. The general pollutants of concern from these facilities are: metals and 
ammonia, which are harmful to aquatic life; suspended material (mostly organic wastes), which 
consume oxygen in the water during decomposition; nutrients, such as nitrogen and phosphorus 
compounds, which cause algae growth; and pathogens (organisms which cause disease).  
 
The WQCD has authority to permit facilities that discharge over 2,000 gallons per day. Domestic 
wastewater facility discharge permits are written by the State with EPA oversight.  The State defines 
major municipal wastewater treatment plants as those discharging greater than 1 million gallons per 
day (MGD). In the area covered by this plan, there are two major municipal wastewater treatment 
plants (City of Craig and City of Steamboat Springs).  Specific municipal dischargers are described in 
this section, with summary tables presented in Appendix J.  
 
Most individual septic systems discharge less than this amount and are permitted under County 
regulations, which are required by the State to meet certain minimum State-wide standards. 
 
5.2.2 Industrial Dischargers 
 
Industrial point sources are those discharges generated from manufacturing or production.  There are 
a limited number of industrial dischargers in the basin. They all hold valid discharge permits and they 
are all operated under the terms of their permits. For the most part, industrial dischargers within the 
region are mining related, including sand and gravel extraction.  Discharges from these facilities are 
also permitted by the WQCD. Potential pollutants from industrial facilities in our region generally 
include sediment, heavy metals, and hazardous materials spills and leaks.  Specific �major� industrial 
dischargers are listed in Appendix J.  Industrial discharges are permitted by effluent and industry type.  
Permits are written by the State with EPA oversight. 
 
5.2.3 Construction Activities 
 
Construction activities, which disturb more than five acres of land, are considered to be an industrial 
activity under the Clean Water Act and require a stormwater discharge permit. As the activity is 
required to be permitted, it is considered a point source discharge, although the requirements of the 



May 2002 Yampa Basin Watershed Plan ◆  Page 5-2 

 
 

Montgomery Watson Harza * P.O. Box 774018 * Steamboat Springs, CO 80477 * (970) 879-6260 
 

J:/180 Yampa 208/Reports/Final/208 Plan Final 
05/20/02 jmr 

permit are generally BMPs directed towards controlling nonpoint source pollutants and hazardous 
materials spill prevention. These permits are issued by the WQCD. The potential pollutants of 
concern are similar to the other industrial pollutants: sediment and hazardous material spills. These 
permits are listed in Appendix J.  
 
Phase II of the Federal EPA stormwater regulations require municipalities meeting the Phase II 
criteria (discussed further in Section 6.1.2) to apply for a stormwater permit by March 2003.  There 
will be very few, if any, cities in the Yampa Basin that will be required to obtain a stormwater permit 
under those rules.  However, construction sites of 1 acre in size or greater will be required to have 
coverage under the general (generic) permit for construction activities, issued by the WQCD, by July 
2002.  Under Phase I regulations, only construction sites over 5 acres needed coverage of the State 
permit.  In most cases, it will be up to local governments, counties, Federal and State agencies that 
own/manage land, and private landowners whether they will adopt practices, or whether there are any 
local requirements, to control nonpoint sources of pollution. 
 
Point sources from construction dewatering activities are also controlled through WQCD�s permitting 
process. 
 
5.3  FACILITY AND MASTER PLANNING  
 
5.3.1 General 
 
Point source issues were extensively evaluated by the WQCD in 1974 as part of the Green River 
Basin 303(e) Plan. The Green River Basin includes the Yampa River, with Routt County accounting 
for the headwaters portion.  In addition, point sources were evaluated more recently in the 1996 
NWCCOG 208 Plan and the 1986 WQCD Region 11 208 Plan.  Point source treatment needs, 
consolidation of wastewater treatment facilities, treatment alternatives, and other related matters were 
addressed, including the need for expanded wastewater treatment facilities to serve the anticipated 
recreation and energy development. Since the adoption of the basin plan in 1974 and subsequent 208 
Plans, the development of wastewater facilities has generally proceeded in accordance with its 
recommendations.  
 
State regulations require that planning for wastewater treatment facility expansions be initiated when 
the plant influent reaches 80 percent of the rated capacity and that construction of new facilities be 
initiated when the plant influent reaches 95 percent of the rated capacity.  Regulations require that 
facility plans be prepared, in accordance with Section 201 of the Clean Water Act. Facility planning 
and improvements have been completed for the Hayden, Oak Creek, Steamboat Springs, and Yampa 
areas (NWCCOG, 1996).  These plans have defined the precise treatment mechanisms and locations 
for wastewater treatment and have implemented the recommendations of the 208 and basin plans.  
Recent facility plans for Steamboat Springs and Craig are discussed in the following paragraphs.  
 
5.3.2 City of Steamboat Springs Facility Plan 
 
Steamboat Springs Water prepared a Wastewater Facilities Plan in December 1999 (MWE, 1999).    
The purpose of the plan was to establish a long-range management tool for the wastewater facility.  
The plan identified necessary improvements to the existing treatment facilities and provided a master 
plan for implementing future improvements in order to continue to meet the applicable water quality 
standards and growth needs of the Steamboat Springs community.  Improvements to the wastewater 
treatment facilities were established to meet the present and future needs of the community through 
the year 2018. 
 
The Facility Plan identified an immediate need to upgrade the existing facilities at the regional 
wastewater treatment plant.  Improvements to the clarifiers completed in 1987, which included the 



May 2002 Yampa Basin Watershed Plan ◆  Page 5-3 

 
 

Montgomery Watson Harza * P.O. Box 774018 * Steamboat Springs, CO 80477 * (970) 879-6260 
 

J:/180 Yampa 208/Reports/Final/208 Plan Final 
05/20/02 jmr 

addition of chemical feed equipment, increased the maximum allowable hydraulic capacity to 3.4 
MGD for the months of July through February and 6.0 MGD for March through June.  Although the 
plant has operated well and is in compliance with its effluent requirements, wastewater flows have 
exceeded 80% of the permitted design capacity.  Accordingly, regulations required that the planning 
process be initiated for expansion of the plant.  In addition to the need for increasing hydraulic 
capacity at the plant, the plant�s Site Application established tiered ammonia effluent limits by month 
and flow rate.   
 
5.3.3 City of Craig Water and Wastewater Master Plan 
 
In May 2000, the City of Craig completed the City of Craig Water and Wastewater Master Plan (RTW, 
2000) outlining the water treatment and distribution and wastewater collection and treatment findings 
and recommendations.  The Master Plan Executive Summary is included in Appendix J.4.  Key 
recommendations for the water and wastewater systems include the following: 
 

• Upgrade raw water supply and pretreatment chemical feed systems 
• Improve water plant flocculation and sedimentation process  
• Install new filters and polymer feed system at water plant 
• Initiate wastewater treatment facility studies (odor control, biosolids disposal, disinfection)  
• Implement miscellaneous distribution and collection system improvements 

 
The Master Plan indicated that the City of Craig wastewater treatment facility has sufficient capacity 
to serve projected growth through 2020 and that 201 facility planning is not yet required.  
 
5.4  MUNICIPAL WASTEWATER DISCHARGES 
 
The major point source discharges in the Yampa River watershed include municipal or domestic 
wastewater treatment plants and industrial discharges. The larger municipal and domestic wastewater 
treatment plants (greater than 20,000 gallons per day discharge) are listed in Table 5.1, Yampa River 
Watershed Domestic Wastewater Treatment Facilities, along with their CDPS number, and their hydraulic 
capacity. 
 
 

TABLE 5.1 
YAMPA RIVER WATERSHED DOMESTIC WASTEWATER TREATMENT FACILITIES 

CDPS # Facility Name Responsible Party Hydraulic cap., MGD 
CO-0040959 Hayden WWTP Town of Hayden 0.75 
COG-584037 Milner WVVTP Routt Co., for Milner 0.03 
CO-0022969 Morrison Creek WWTP Morrison Creek Metro W&SD 0.35 
CO-0041106 Oak Creek WWTP Town of Oak Creek 0.25 
COG-582020 Phippsburg WWTP Routt Co, for Phippsburg 0.04 
CO-0035556 Steamboat Lake Steamboat Lake SD  
CO-0020834 Steamboat Springs RSA City of Steamboat Springs 5.0/7.5  

(with expansion) 
CO-0044695 Timbers WWTP Timbers W&SD (permit pending) 0.03 
CO-0030635 Yampa VVWTP Town of Yampa 0.11 
 Lake Catamount  Lake Catamount #1 Metro Dist. 0.04 
COG-581016 Maybell, Moffat County Imp. Maybell 0.07 
CO-0040037 Craig WWTP City of Craig 2.45 

 



May 2002 Yampa Basin Watershed Plan ◆  Page 5-4 

 
 

Montgomery Watson Harza * P.O. Box 774018 * Steamboat Springs, CO 80477 * (970) 879-6260 
 

J:/180 Yampa 208/Reports/Final/208 Plan Final 
05/20/02 jmr 

5.4.1 Routt County 
 
Steamboat Springs Regional Wastewater Treatment Facility 
 
The Steamboat Springs regional wastewater treatment facility is currently a 3.4 million gallon per day 
(MGD) advanced treatment plant with peak capacity of 6.0 MGD.  The plant is owned and operated 
by the city with financial participation by Mount Werner, Steamboat II, Sleepy Bear, Ski Town Camp 
Ground, and Treehaus. The plant has two permitted discharges: the Yampa River and land 
application.  Ammonia effluent discharge limits have been established on a flow tiered basis to protect 
aquatic life.  Infiltration and inflow has been identified as a problem and the city is pursuing an 
aggressive I/I reduction program. Biosolids are disposed of through land application.  
 
An expansion and upgrade of the facility is currently under way to increase plant capacity and provide 
enhanced treatment to comply with the facility�s CDPS discharge permit.  Expansion includes 
construction of the following major facilities: 
 

• New mechanical bar screen 
• New aerated grit chamber 
• Septage receiving station 
• New aeration basin 
• New clarifiers 
• New aerated digestor 
• New ultraviolet disinfection facility  

 
Construction is anticipated to be complete in 2002.  Final capacity will be 5 MGD dry weather flow 
and 7.5 MGD wet weather flow.   
 
Lake Catamount #1 Metropolitan District 
 
Lake Catamount #1 Metropolitan District has obtained Site Application approval for a 0.04 MGD 
hydraulic capacity plant consisting of three aerated lagoons with chlorination, effluent storage and 
land application, and a lift station and forced main.  CDPS Permit #CO-0046051 was issued for this 
facility.  Discharge limits associated with this permit are outlined in Appendix J. 
 
Oak Creek Wastewater Treatment Plant 
 
The Town of Oak Creek wastewater treatment plant is a 0.8 MGD activated sludge/aerated lagoon 
facility which discharges to Segment 7 of the Yampa River (Oak Creek). A reduced hydraulic capacity 
of 0.25 MGD is imposed from July through February, to protect the receiving stream from excessive 
ammonia discharges. A 0.25 MGD activated sludge facility is supplemented by a two celled aerated 
lagoon, which was built to address excessive infiltration/inflow in the collection system. Instream and 
effluent ammonia limits have been established, based on Oak Creek�s stream standard of 0.05 mg/L 
(the usual ammonia stream standard is 0.02 mg/L). The effluent is chlorinated and dechlorinated prior 
to discharge. Biosolids disposal is not an issue, since biosolids are retained in the lagoons. This permit 
was renewed on June 11, 2001 and expires on July 31, 2006. 
 
Hayden Wastewater Treatment Plant 
 
The Town of Hayden wastewater treatment plant is an aerated lagoon type plant with a design 
capacity of 0.75 MGD, which discharges to Dry Creek, a tributary to the Yampa River, Segment 12.  
The effluent is chlorinated and dechlorinated prior to discharge or land application. In 1993 the 
permit was amended for ammonia limitations based on tiered effluent flows, as a result of a request 



May 2002 Yampa Basin Watershed Plan ◆  Page 5-5 

 
 

Montgomery Watson Harza * P.O. Box 774018 * Steamboat Springs, CO 80477 * (970) 879-6260 
 

J:/180 Yampa 208/Reports/Final/208 Plan Final 
05/20/02 jmr 

from the town. Biosolids disposal is not an issue, due to the lagoon treatment.  Town of Hayden 
permit (CO-0040959) was renewed on March 1, 2001 and expires on February 28, 2006.  The 
discharge is to Dry Creek, but it is very close to the confluence with the Yampa River, so discharge 
limits are based on standards for Segment 2 of the Yampa.  There is an ammonia limit of 22.6 mg/l in 
November and 30.5 mg/l in December, for discharge point 001A, where the flow is limited to 0.25 
MGD.  At discharge point 001B, where the discharge flow is limited to 0.75 MGD, the ammonia 
limits are 7.7 mg/l in November, 10.6 mg/l for January, and 20 mg/l February - April.  Monitoring 
and reporting are required for the other months, but no limits have been established.  Fecal coliform 
limits are 2000/4000 per 100 ml. 
 
Milner Wastewater Treatment Plant 
 
Routt County is the permit holder for the community of Milner�s wastewater treatment plant. This 
plant is an aerated lagoon type plant with a hydraulic capacity of 0.0325 MGD. The effluent is 
chlorinated prior to discharge to the Yampa River Segment 2a. No ammonia limits have been 
established for the plant. Biosolids disposal is not an issue, due to the lagoon treatment.  
 
The Milner permit (COG-584037) is a general permit for domestic lagoon systems.  Milner was 
certified to use the general permit as of January 1999. New de-chlorination equipment was installed in 
2001.  Low flow of the Yampa River in relation to the discharge flow at capacity indicates that 
secondary treatment for total ammonia is sufficient to meet the un-ionized ammonia standard.  
 
Morrison Creek Wastewater Treatment Plant 
 
Morrison Creek wastewater treatment plant is a mechanical plant with a hydraulic capacity of 0.35 
MGD which discharges to Stagecoach Reservoir, Yampa River Segment 2. The facility consists of 
aeration and reaeration basins, a clarifier, chlorine contact chamber, aerobic digestion, and effluent 
measuring and recording device.  Biosolids disposal has been accomplished in the past through land 
application.  
 
Morrison Creek Metro Water & Sanitation District permit (CO-0022969) was renewed on September 
1, 2000 and expires on August 31, 2005. It includes ammonia limits ranging from 2.3 mg/l for May - 
November, to 6.7 mg/l in January.  Fecal coliform limits are 2172/4344 per 100 ml.  Due to low 
dissolved oxygen measured in Stagecoach and related impact to the Yampa River below the reservoir, 
Morrison Creek is required to monitor dissolved oxygen in the effluent. They are also required to 
monitor total phosphorus in the discharge, but there is no standard for phosphorus in the reservoir to 
require a discharge limit. 
 
Phippsburg Wastewater Treatment Facility 
 
Routt County is the permit holder for the Phippsburg wastewater treatment facility. The plant is a 
lagoon type wastewater treatment facility with a hydraulic capacity of 0.04 MGD. The facility consists 
of three aerated lagoons, a polishing pond, chlorinator, and sand filter, prior to discharge into the 
Little White Snake Creek (Yampa River Segment 4b). No ammonia limits have been established for 
either the receiving stream or the plant. The plant is currently at approximately 60% capacity, serving 
86 domestic and 7 commercial taps. The permit was renewed on July 26, 1999 and expires on July 31, 
2004. 
 
Steamboat Lake Sanitation District Wastewater Treatment Facility 
 
Steamboat Lake Sanitation District has a mechanical activated sludge plant with a hydraulic capacity 
of 0.025 MGD which discharges to an unnamed tributary to the Elk River (Yampa River Segment 11). 
Steamboat Lake State Park is currently completing a Site Application for a 0.021 MGD two-celled 



May 2002 Yampa Basin Watershed Plan ◆  Page 5-6 

 
 

Montgomery Watson Harza * P.O. Box 774018 * Steamboat Springs, CO 80477 * (970) 879-6260 
 

J:/180 Yampa 208/Reports/Final/208 Plan Final 
05/20/02 jmr 

aerated lagoon non discharging system with land application. A permit for the facility has not yet been 
issued. 
 
Timbers Wastewater Treatment Facility 
 
The Timbers Water and Sanitation District system consists of a two-celled aerated lagoon, 
chlorination, unlined effluent storage pond, and a constructed wetland.  The effluent pond exfiltrates 
to groundwater.  The hydraulic capacity of the plant is 0.025 MGD.  A discharge permit application 
has been submitted, however, issuance of the permit is pending until facility improvements are made.  
There are a number of improvements required in the design and operations of the lagoon system. 
Monitoring wells were installed to monitor water quality, but are in poor condition and the facility 
discharge has reached McKinnis Creek.  The district is small and in need of financial assistance for 
facility improvements. 
 
Town of Yampa Wastewater Treatment Plant 
 
The Town of Yampa wastewater treatment plant is a 0.105 MGD aerated lagoon facility, which 
discharges to the Yampa River.  The effluent is chlorinated prior to discharge to the Yampa River. 
Biosolids treatment and disposal is not an issue, since the treatment facility consists of aerated 
lagoons. The discharge permit was renewed on October 1, 1998 and expires on September 30, 2003.  
The plant is rated at 0.105 MGD and 285 lbs/day biochemical oxygen demand (BOD).  No ammonia 
limit was established on the discharge, but monthly monitoring/reporting of total ammonia is 
required, as well as weekly pH and temperature monitoring of the effluent and the Yampa River 
upstream of the discharge.  Using standard, default values for pH and temperature, the ammonia 
model used by the WQCD indicates that secondary treatment for ammonia (16 mg/l and higher) is 
sufficient to meet water quality standards.  The required four years of pH and temperature data from 
1998 - 2002 will provide site-specific data to use in the ammonia model for the next renewal of the 
permit. 
 
5.4.2 Moffat County 
 
There are only three municipally owned wastewater treatment facilities in Moffat County.  These are 
located in the towns of Craig and Dinosaur and in the unincorporated area of Maybell.  The Craig and 
Maybell facilities have adequate capacity to handle growth that may occur in their respective service 
areas.  The City of Craig has an agreement with Moffat County to serve the projected future service 
area for the Craig urban influence area.  Therefore, no future districts or resultant wastewater facilities 
will be necessary in the Craig area.  The town of Dinosaur operates a non-discharging lagoon system, 
which also has adequate capacity to handle existing and future growth.   
 
City of Craig Wastewater Treatment Plant 
 
The existing City of Craig wastewater treatment plant is a secondary treatment facility consisting of an 
extended air oxidation ditch activated sludge process, secondary clarification, chlorine disinfection, 
and dechlorination.  Existing solids handling processes include gravity thickening and biosolids 
storage and stabilization lagoons (RTW, 2000).  The capacity of the plant is limited at 6.6 MGD peak 
hour flow, which corresponds to a maximum month flow of 2.7 MGD, hydraulic retention time in 
the chlorine contact basin (RTW, 2000).  The rated capacity of the plant is 2.45 MGD.  
 
As discussed previously, State regulations require that planning for treatment facility expansions be 
initiated when the plant influent reaches 80 percent of the rated capacity and that construction of new 
facilities be initiated when the plant influent reaches 95 percent of the rated capacity.  According the 
Master Plan (RTW, 2000), the existing plant is adequate to treat the projected 2020 maximum month 
influent flow of 2.13 MGD (assuming a 1.6 percent annual growth rate) and 2.58 MGD (assuming a 



May 2002 Yampa Basin Watershed Plan ◆  Page 5-7 

 
 

Montgomery Watson Harza * P.O. Box 774018 * Steamboat Springs, CO 80477 * (970) 879-6260 
 

J:/180 Yampa 208/Reports/Final/208 Plan Final 
05/20/02 jmr 

2.5 percent annual growth rate).  The limiting process at the plant is the chlorination/dechlorination 
facility, which has a maximum month capacity of 2.7 MGD.  The City of Craig permit renewal (C0-
0040037) was effective on August 1, 2001 and expires on July 31, 2006.  The design capacity is rated 
at 2.45 MGD and 5885 lbs. BOD/day.  The permit defines water quality-based effluent limits, 
including monthly ammonia limits ranging from 3.2 mg/l in September to 22 mg/l in March.  Fecal 
coliform limits are 3936/7872 based on a low flow mass balance calculation.  There is a condition in 
the renewal that a salinity study must be done, since monitoring reports indicate that the annual, 
average increase of TDS from the water intake to the wastewater discharge exceeds 400 mg/l.  The 
study will focus on the feasibility of decreasing the salinity concentration within the Craig water and 
wastewater system. 
 
Maybell 
 
The Maybell treatment facility (Permit #COG-581016) operates under a General Permit for Lagoons.  
The Maybell lagoon facility was certified to use the general permit as of November 1999.  Discharge is 
to an unnamed ditch tributary to the Yampa River.  The design treatment capacity is .072 MGD and 
the organic capacity is 285lbs of BOD/day.  Treatment includes two aerated lagoons with polishing 
pond and chlorine contact chamber.  A V-notch weir is used for effluent flow measurement.  
Discharge limits are standard secondary treatment requirements of 30/45 BOD5, 75/110 TSS, 0.5 
Total Residual Chlorine, 6000/12000 Fecal coliform, with monthly discharge monitoring and 
reporting. 
  
Town of Dinosaur 
 
The Town of Dinosaur (Permit #COG-630002) also operates under a General Permit for Lagoons.  
Dinosaur was certified to use the general permit for small, domestic wastewater lagoons in 1995, and 
the certification was renewed in November 2001.  The facility discharges to groundwater, via seepage 
from the exfiltration pond.  Due to the depth to groundwater and the Mancos Shale, Dinosaur is not 
required to have a monitoring well.  An annual report is required, showing the average flows of the 
facility, data on influent and effluent quality, operational issues, and the handling/disposal of sludge, if 
any.  Facility capacity is estimated at 0.144 MGD. 
 
5.4.3 Colorado Water Pollution Control Revolving Fund 2002 Project Eligibility 

List 
 
The Colorado Division of Local Government prepares a �Sewer Needs List� of cities, towns, special 
districts, and unincorporated communities that operate and/or manage wastewater systems and have 
health or safety needs (refer to Appendix J.2).  Needs are classified as �A� (immediate needs 
demonstrated by health hazard, CDPS permit violation, or projections of inadequate capacity within a 
five-year period) or �B� (longer term or emerging needs.  Data for the list were obtained from various 
sources, including the files and District Engineers at the WQCD, as well as local input.  The �Sewer 
Needs List� for the Yampa Basin was included in the Draft Yampa 208 Plan.  Since issuance of the 
draft, however, the WQCD relies upon the Water Pollution Control Revolving Fund 2002 Project Eligibility 
List (refer to Appendix J.2) for a list of planned improvements to wastewater facilities.  Table 5.2, 
Water Pollution Control Revolving Fund 2002 Project Eligibility List identifies planned wastewater facility 
projects in Routt and Moffat Counties.  
 
5.5  INDUSTRIAL DISCHARGES 
 
Industrial discharges in the Yampa River watershed include mines and power generating facilities. 
These facilities are also covered under the CDPS.  Most of the industrial dischargers in the Yampa 
River watershed are related to sand and gravel or coal mining activities.  Industrial dischargers are 
listed in Appendix J. 



May 2002 Yampa Basin Watershed Plan ◆  Page 5-8 

 
 

Montgomery Watson Harza * P.O. Box 774018 * Steamboat Springs, CO 80477 * (970) 879-6260 
 

J:/180 Yampa 208/Reports/Final/208 Plan Final 
05/20/02 jmr 

 
TABLE 5.2 

WATER POLLUTION CONTROL REVOLVING FUND 2002 PROJECT ELIGIBILITY LIST  
ROUTT AND MOFFAT COUNTIES 

Project Number Entity City County Description Project Cost 
08122601 City of Craig Craig Moffat Upgrade collection system to meet flows. $  230,000 
08113301 Town of Dinosaur Dinosaur Moffat Need flow measurement devise, power supply, and aeration $    78,000 
08107201 Town of Hayden Hayden Routt I/I problems, upgrade lines and manholes during road repair $  153,000 
08115901 Morrison Creek Metro Oak Creek Routt Upgrade for ammonia and phosphorus $  500,000 
08124101 Mount Werner Water and Sanitation 

District 
Steamboat Springs Routt Rehab/replace sewer line $  250,000 

08122001 Town of Oak Creek Oak Creek Routt Compliance problems - ammonia $  500,000 
08103701 Routt County/Hahn�s Hahn�s Peak Routt Connect to central system � public health and water quality 

problems 
$1,000,000 

08124401 Steamboat Lake Water and 
Sanitation District 

Clark Routt Expand/upgrade wastewater treatment facility, repair outfall 
line 

$  750,000 

08095102 City of Steamboat Springs Steamboat Springs Routt Expand wastewater treatment facility and biosolids handling; 
service Mt. Werner 

$4,935,636 

08117301 Timbers Water and Sanitation District Steamboat Springs Routt Upgrade wastewater treatment facility  $    75,000 
 



May 2002 Yampa Basin Watershed Plan ◆  Page 5-9 

 
 

Montgomery Watson Harza * P.O. Box 774018 * Steamboat Springs, CO 80477 * (970) 879-6260 
 

J:/180 Yampa 208/Reports/Final/208 Plan Final 
05/20/02 jmr 

There had been a concern that air emissions from power generating facilities are impacting water 
quality in the Mount Zirkel Wilderness Area.  Although the power generating facilities are fully 
meeting their discharge permits, air emissions may have been having an impact on the aquatic 
environment in the wilderness area, due to the low buffering capacity of the watershed in that area 
(NWCCOG, 1996).  Hayden Power Plant has recently upgraded facility to improve air emissions from 
the plant and the Craig Power Plant is considering similar upgrades. 
 
5.6 WATER TREATMENT FACILITIES 
  
The WQCD also regulates a number of water treatment facilities in the Yampa Basin.  A list of these 